Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

TABLE OF CONTENT

Page00-TOC

Page Number

01-000-TOC
02-000-TOC
03-000-TOC
04-000-TOC
05-000-TOC
06-000-TOC
07-000-TOC
08-000-TOC
09-000-TOC
10-000-TOC
11-000-TOC
12-000-TOC
13-000-TOC
14-000-TOC
15-000-TOC
16-000-TOC

Page Title

ENGINE, FUEL AND EXHAUST SYSTEM
AXLES

STEERING SYSTEM

DRIVE TRAIN SYSTEM

COMPRESSED AIR SYSTEM
HYDRAULIC SYSTEM

ELECTRICAL SYSTEM

CAB

AIR CONDITIONING AND HEATING SYSTEM
CHASSIS

WHEELS

IMPLEMENT LIFT SYSTEM FRONT
IMPLEMENT LIFT SYSTEM REAR
FRONT/REAR LOADERS

PRECISION FARMING SYSTEMS
ACCESSORIES

Page Reference

01-000-TOC
02-000-TOC
03-000-TOC
04-000-TOC
05-000-TOC
06-000-TOC
07-000-TOC
08-000-TOC
09-000-TOC
10-000-TOC
11-000-TOC
12-000-TOC
13-000-TOC
14-000-TOC
15-000-TOC
16-000-TOC



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
F061053

F061053

7

Ref 1973614 Page 01-0002



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

CRANKCASE

Page01-0002

Item Part Number

72608624
1 72625853

2 72416467
3 72344342
4

5 72456134
6 72439874
7 72455559
8 72429347
9 72431135

10 72613035
11 72491822
12 72325325
13 72325326
14 72315799
15 72315438
189 72381391

Qty Description

14

PFPNOOFRPROFRPNEFEFEDN

Technical Specification
Comments

FROM - UP TO ENGINE S/N
11630956 - 11703295

ENGINE TTCD6.1L6
UP TO MACHINE S/N

WAMB839XXX00F07000

CRANKCASE

INCLUDES ITEMS

2-15

HEXAGONAL HEAD BOLT

ADAPTER BUSH

NOT AVAILABLE IN SINGLE PARTS
SEALING WASHER

SEALING WASHER

PLUG SCREW

SCREW M14X1,5
LOCKING PLUG

BEARING BUSHING

BEARING BUSHING

CORE HOLE PLUG

CORE HOLE PLUG

DIN 7603 D14X20-CU-VERZINNT

PLUG DIN 7604 AM14X1,5-A3L
PLUG SCREW DIN 908 M14X1,5-ST
THREADLOCKER LOCTITE 243 10ML



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
F061053

F061053

7

Ref 1973644 Page 01-0003



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

CRANKCASE

Page01-0003

Item Part Number

72608624
1 72625854

2 72416467
3 72344342
4

5 72456134
6 72439874
7 72455559
8 72429347
9 72431135

10 ACP0152940

11 ACP0152930

12 72325325

13 72325326

14 72315799

15 72315438
189 72381391

Qty Description Technical Specification

14

PFPNOOFRPROFRPDNEFEFEDN

Comments

FROM - UP TO ENGINE S/N
11703296 - 12299951

ENGINE TTCD6.1L6
UP TO MACHINE S/N

WAMB839XXX00F07000

CRANKCASE

INCLUDES ITEMS

2-15

HEXAGONAL HEAD BOLT

ADAPTER BUSH

NOT AVAILABLE IN SINGLE PARTS

SEALING WASHER DIN 7603 D14X20-CU-VERZINNT
SEALING WASHER

PLUG SCREW

SCREW M14X1,5

LOCKING PLUG

FEMALE BEARING
FEMALE BEARING
CORE HOLE PLUG
CORE HOLE PLUG

PLUG DIN 7604 AM14X1,5-A3L
PLUG SCREW DIN 908 M14X1,5-ST
THREADLOCKER LOCTITE 243 10ML



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
F061053

F061053

7

Ref 2591501 Page 01-0004



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

CRANKCASE

Page01-0004

Item Part Number

72649944
1 72625854

2 72416467
3 72344342
4

5 72456134
6 72439874
7 72455559
8 72429347
9 72431135

10 ACP0152940

11 ACP0152930

12 72325325

13 72325326

14 72315799

15 72315438
189 72381391

Qty Description Technical Specification

14

PFRPNOOFRPROFRPNEFEFEDN

Comments

FROM ENGINE S/N
12299952

ENGINE TTCD6.1L6
FROM MACHINE S/N

WAMB839XXX00F07001

CRANKCASE

INCLUDES ITEMS

2-15

HEXAGONAL HEAD BOLT

ADAPTER BUSH

NOT AVAILABLE IN SINGLE PARTS

SEALING WASHER DIN 7603 D14X20-CU-VERZINNT
SEALING WASHER

PLUG SCREW

SCREW M14X1,5

LOCKING PLUG

FEMALE BEARING
FEMALE BEARING
CORE HOLE PLUG
CORE HOLE PLUG

PLUG DIN 7604 AM14X1,5-A3L
PLUG SCREW DIN 908 M14X1,5-ST
THREADLOCKER LOCTITE 243 10ML



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
5786967-M-1

e N
i e
spm— TR VHHMWINIXII/
\\0, ek h P ESA Y
PN SUOUS L TR W
FAC o w oo \ 7~ NS

4

FARGRNNY/ 2§ O N I -/

KA ,_ox&o Loy To3qgd WA
AL O \o\. <. mu\- xn.qu\ \& J/ J«“\ ™
ALY (e A/
Lo PN L AN Y et

#, .
_/ O.‘\J. 7 P\\YQ\.\»MW\ R L/ \
N i A A A 20 ‘
KAA w4 Pu\\%u A sl ’
——— ——— A
R Y RN S A p
Y O O S R
b U e ALY ,/0‘. ,f,.\ ¢
Whe TN AN NN ! —
A A Y I I !
N ~ad 24 i
O A Nes \
A we___ ’
i T A N / /
3 3 s ’
, A ¢ A <
[ / A
A A ‘ + /
LY £ ‘7
(Y ¢ /
(R ’ ’
5 A} ¢ /
voN S 7
\ v ’
A% i
S s
‘ ’
A 4
A 7
L
v
\

5786967-M-1

Page 01-0005

Ref 1370155



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

CRANKCASE

Page01-0005

Item Part Number

A WN

185

72627515

72628071

72315088
72323677
72631860

72657969

72325403

72493900

Qty Description Technical Specification

NDNN

Comments
BLANKING PARTS

CORE HOLE PLUG

UP TO ENGINE NUMBER
11982739

CAP COVER

FROM ENGINE S/N
11982740

SEALING WASHER
PLUG

THREADED PIN

UP TO ENGINE S/N
12473099

PLUG SCREW

FROM ENGINE S/N
12473100

SAFE.LOCK AGENT

UP TO ENGINE NUMBER
11982739
INSTALLATION AIDS
FROM ENGINE S/N
11982740

DIN 7603 A10X13,5-CU



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
41197

L611¥0

Page 01-0006

Ref 1370417



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

CRANKCASE

Page01-0006

ltem Part Number Qty Description Technical Specification
Comments

PISTON COOL.NOZZLE

1 72613036 6 PISTON COOLING JET
2 72605244 6 HEXAGONAL HEAD BOLT  M8X35



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
40194

s \
S \W\a a\\lluu\nnmru)
~ 0 T [ FRERY
< o\ AR NN
2, © o A SN SRNTANY
ALY RPN VAR I
"n WAY R R HER
el VA L T / \
oA cy TS \
170 i ‘o C Pw AJ/ e, . W
0,2 !N 2/ A Iluu S/
B AN A i RN
|||||| ﬂ
LT 2 e TR
/ \\ﬂuoﬂ— ._ v \\./,e\ ol ‘QV\ v \@ﬂ//W\J o ;
s 2 )ﬂla— / ’ \\l@\‘l\ wt
/ TNN_PUIRESY (ST S ot
. Vom0 e TS T L S
@ 00N SOl B S
/00~ NaY (N ) LSS .Qu\ \
A n% puteNy €T 7S
A oy .\\nwl\lAI«\\ —t L *
N / <
/ﬂ/l\%( i /\.\ S @u \\
00 W 1E) 14 .
N O\\/_a\\ \\wT\\ \rel\\ . Pﬂx
]

1
APPSR W R f
R “l.a«\ P Y PNl N Y ")
VAV W VA T X
v Sal Voo ey N

761070

Page 01-0007

Ref 1370666



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

CRANKCASE

Page01-0007

Item Part Number

1 72325326

72628072

185 72325403

72493900

Qty Description

Comments
LOCKING PLUG

CORE HOLE PLUG

UP TO ENGINE NUMBER
11982739

CAP COVER

FROM ENGINE S/N
11982740

SAFE.LOCK AGENT

UP TO ENGINE NUMBER
11982739
INSTALLATION AIDS
FROM ENGINE S/N
11982740



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
F50702

204050

Page 01-0008

Ref 1370942



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999) F839000

CRANKCASE

Page01-0008

Item Part Number

2 72315799
3 72439867
4 72431648
5 72416472
6 72438057

72657640

Qty Description

Comments
BLANKING PARTS

PLUG

NOT NEEDED WITH AIR BRAKE
SEALING WASHER

NOT NEEDED WITH AIR BRAKE
COVER

NOT NEEDED WITH AIR BRAKE
SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
UP TO 2017-08

HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
FROM 2017-09

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN7603-14X18-CU-VERZ

M10X20

M10X16



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
25548786-M-1

25548786-M-1

Page 01-0009

Ref 2594653



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

CRANKCASE

Page01-0009

Item Part Number

2 72631866
3 72439867
4 72657732

6 72657640

Qty Description Technical Specification

Comments

BLANKING PARTS
FROM ENGINE S/N
12163402

PLUG SCREW

NOT NEEDED WITH AIR BRAKE

SEALING WASHER DIN7603-14X18-CU-VERZ
NOT NEEDED WITH AIR BRAKE

COVER

NOT NEEDED WITH AIR BRAKE

HEXAGONAL HEAD BOLT M10X16



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
F50766

Ref 1371559 Page 01-0010



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999) F839000
SET OF GASKETS - MOTOR Page01-0010
ltem Part Number Qty Description
Comments
1 72613037 1 SEALKIT

WITHOUT CYLINDER HEAD GASKET



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
F50822

/ 229050

Page 01-0011

Ref 1489137



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)

F839000

ENGINE MOUNTINGS

Page01-0011

ltem Part Number Qty Description Technical Specification
Comments
1 72609225 1 HOLDER L
LEFT
3 72481061 1 ENGINE MOUNT
RIGHT
5 72374294 2 HEXAGONAL HEAD BOLT DIN 931-M16X85 GWA-10.9

6 72418408 2 HEXAGONAL HEAD BOLT  DIN 933 M16X40 GWA-10.9



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
35107

RN s N T
N N/
AN uwws

=

Lolsen

Page 01-0012

Ref 1488115



Fendt

FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999) F839000
ENGINE BEARINGS Page01-0012
ltem Part Number Qty Description Technical Specification

Comments
72609235 4  ENGINE SUSPENSION

1
2 72318110 4 DISC
3 72315563 4 HEXAGONAL HEAD BOLT  DIN 931 M12X80-8.8A3L



FENDT 822 S4 (839/00101-05000) (WAM839XXX00F05001-99999)
5788543-M-1

k4
Iy ST
o i) s ~
T (t',' xJes
1 . »J
Vg o 22307
LrEG /e R
LATS S TN
P - O :pl f"’W,»\qh N
- 2] " N o
<3 P Ii: ity l’ |L.ll h ~a
e 3T L3 o™ ~
__Jil sl W &r IR .
. B ) \
" ! 3T LL~——__Q_}'N“:. e
~ e 3 B N
1 ua“‘l k\:lf:\ 2 ’;’
G A - 2
M bl P e
/\.’ ] l.:x‘u‘r' . e 1
\ﬁl":“ I'IJ\ =3 X -7
[ W -
L TRy S P
k ..aa' _ |\ >3 \\ ‘,J
el - rd
,\rle ~. ~ o Pid
QL &3 ~
~==z===49

\ 5788543-M-1

Page 01-0013

Ref 1371957



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/fendt-822-s4-839-00101-05000-wam839xxx00f05001-99999-tractor-parts-catalogue-manual-instant-download-part-no-f839000/



